seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 30MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1350 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 1350 d8. Mode Sweep seL
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2 Result Summa;

2 Result Summal

2660 GHz 2690 GHz 100.000 ki 268644 GHz -1.85 dBm 3185 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49016 GHz -34.98 dBm -9.98 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68007 GHz -21.79 dBm -11.79d8
2490 GHz 2495 GHz 1.000 MHz 2.49499 GHz -30.99 dBm -17.99 dB 2691 GHz 2695 GHz 1,000 MHz 2.69103 GHz -32.74 dBm 2274 dB
2495 Gtz 2.49 GHz 300000 kitz 249599 GHz -32.78 dBm -19.78 dB 3695 GHr 3720 GHe 1,000 MHz 269503 GHz 3180 dBm “1150dB
2496 GHz 2526 GHz 100,000 kHz 252412 GHz VG BT AL 2.720GH: 2795 Ghz 1.000 MHz 2.72111 GHz 4121 dBm 16.21 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 40MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Mode Auto Sweep saL RefLevel 5000 dim  Offset 1350 d8 Mode Auto Sweep seL
Caunt 200/200 Count 200/200
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2,65 Ghz 70005 pts 8.5 MHz/ 2.795 Gz
2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summa;
2 Result Summa
2 2650 GHz 2690 GHz 100.000 kHz 268481 GHz 0.68 dBm -29.32dB
2475 GHz 2490 GHz 1.000 MHz 249016 GHz -23.77 dBm 1.23dB 2690 GHz 2591 GHz 1.000 Wiz 2.69001 GHz 19.66 dBm -9.66 dB
2,490 Gz 2495 GHz 1.000 MHz 209498 GHz -19.23 dBm -6.23dB 2691 GHz 2695 GHz 1.000 MHz 269102 GHz 21.73 dBm -11.73d8
2495 Ghr 2,496 GHz 500,000 kHz 249597 GHz -21.43 dBm -8.43 dB 2695 GHz 2730GHz 1.000 MHz 269576 GHz -28.41 dBm -15.41 dB
2496 GHz 2536 GHz 100,000 kifz 253087 GHz 1.03 dBm -28.97 dB 2730 He 3795 CHy. 1000 M 273099 GHz 37.93 dBm 1293 dB
o D5 R0 oy DN 5 C00E
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e+ [
Ref Level 40.00 dBm Offset 1350 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 13.50 d Mode Auto Sweep SGL
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2 Result Summa
2 2650 GHz 2690 GHz 100.000 kHz 265135 GHz 0.58 dBm -29.42 dB
2475 GHz 2490 GHz 1.000 MHz 249044 GHz -24.14dBm 0.86 dB 2690 GHz 2591 GHz 1.000 Wiz 2.69002 GHz -19.82 dBm -9.82 dB
2.490 GHr 2495 GHz 1,000 MHz 2.49495 GHz -20.59 dBm 7.59 dB 2691 GHz 3695 GHe 1.000 MHz 2.69106 GHz 2266 dBm 12.66 dB
2,495 GHz 2496 GHz 500,000 kHz 249599 GHz -21.47 dBm -8.47 dB 2695 GHz 2730 GHa 1.000 MHz 2.69508 GHz -29.66 dBm -16.66 dB
2.496 GHz 2536 GHz 100,000 ke 253299 GHz 1.93 dBm 28.07 dB 2790 0He 2795 otie 1000 Mis 273024 GHz 3918 dBm 1418 d8
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 40MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000dBm  Offset 13,5008 (= saL RefLevel 40.00dBm  Offset 13.50 d& Mode Auto Sweep S6L
Count 200/200 Count 200/200
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2.475 GHz 8004 pts. 1 MHz/ 2.536 GHz 2 Result Summa;
2 Result Summa
2650 GHz 2690 GHz 100.000 kHz 265677 GHz 1.40 dBm -28.60 dB
2475 GHz 2.490 GHz 1.000 MHz 2.49048 GHz -26.41 dBm -1.41 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz -20.07 dBm -10.07 dB
2,490 Gz 2495 GHz 1.000 MHz 209474 GHz -21.94 dBm -8.94.dB 2691 GHz 2695 GHz 1.000 MHz 269105 GHz -20.39 dBm -1039.d8
2495 Ghr 2,496 GHz 500,000 kHz 249598 GHz -23.20 dBm -10.20 dB 2695 GHz 2730GHz 1.000 MHz 269529 GHz -29.38 dBm 1638 dB
2496 GHz 2536 GHz 100,000 kifz 252332 GHz 0.39 dBm 2961 dB 2730 He 3795 CHy. 1000 M 273063 GHz 3888 dBm 1388 dB
ey : ey N o CUEE
12:35:05 AM 03/05/2024 08:41:15 PM  03/25/2024

Channel power -25dBm > -28.31dBm (PASS)
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» e
20
0 dbrmr
-10
20 dBry
5
-a0
. fom| 1 far L MoA A "
odgid VN b/ w.,r’\..jl.uvf“\ Yﬁ«“ P FSWAVER W{”“"J"‘h AN TRWOWAN FEFLIRY,
CF 2.49 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz

2 Result Summar None
Txl (Ref} 1.000 Mz -28.31 dBm
Tx Total 2831 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 40MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 1350

o

Mode Auto Sweep

6L

Count 200/200

1 Spurious Emissions

RefLevel 40.00dBm  Offset 1350 d8.

Mode Auto Sweep
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2 Result Summa
2650 GHz 2,630 GHz 100.000 kHz 266016 GHz -3.41 dBm -33.41 dB

2475 GHz 2.490 GHz 1.000 MHz 248978 GHz -34.13 dBm -9.13 dB 2690 GHz 2,691 GHz 1.000 MHz 2.68002 GHz -24.24 dBm -14.24 dB

2,490 GHz 2,495 GHz 1.000 MHz 249498 GHz -26.16 dBm -13.16 dB 2691 GHz 2695 GHz 1.000 MHz 2.69104 GHz 27.90 dBm 1750 dB

2495 GHe 2496 GHz 500,000 kHz 249599 GHz -27.17 dBm -14.17 dB 2695 GHz I730GHz 1.000 MHz 7,695 88 GHz 36,20 dBm 332048

2,496 GHz 2536 GHz 100,000 kiz 253497 GHz 278 dBm 3278 dB 3730 GHe 3795 CHe. 1.000 Mz 273067 GHz 43.01 dBm 1801 dB

nesty e [ PRECTEE
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 /50MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40,00 dBm  Offset 1350 0B Made Auto Sweep saL RefLevel 40.00dBm  Offset 1350 d8. Mode Auto Sweep seL

Count 200/200 Count 200/200
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2 Result Summa
3 2.640 GHz 2.690 GHz 100.000 kHz 2.65578 GHz

2475 GHz 2.4%0 GHz 1.000 MHz 249047 GHz 2690 GHz 2691 GHz 1.000 MHz 269001 GHz

2490 GHz 2495 GHz 1,000 MHz 249472 GHz -23.36 dBm 2691 GHz 2695 GHz 1,000 MHz 269102 GHz

235 Gtz 2496 Gz 500,000 kitz 2.49600 GHz -25.09 dBm 3695 Ghiz T80 GHe 11000 MH: 268535 GHz

2496 GHz 2546 GHz 100,000 kiz TS o TLZ5 BT 2740 GHz 2795 Ghz 1.000 MHz 2.76481 GHz

12:29:25 AM  03/05/2024 08:43:15 P 03/25/2024

Channel power -25dBm > -27.71dBm (PASS)

Ref Level 4000 dBm  Offset 135048 = RBW 10kiz s6L

- A 3048 SWT  100ms & VBW 30kH: _Mode Sweep Count 100/
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2 Result Summar None

Txl (Ref} 1.000 Mz -21.71 dBm

Tx Total 2771 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 50MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Made Auto Sweep. saL
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2 Result Summal

2.475 GHz 2.490 GHz 1.000 MHz 2.48835 GHz -25.71 dBm -0.71 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.494 87 GHz -22.35 dBm -9.35 dB
2,895 GHz 2,49 GHz 500,000 kHz 2.49599 GHz -25.00 dBm 12.00 dB
2.496 GHz 2546 GHz 100.000 kHz 253827 GHz 1.26 dBm -2874dB

12:30:24 AM  03/08/2024

RefLevel 40.00dBm  Offset 1350 d8.
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2 Result Summa:

2640 GHz 2690 GHz 100.000 kHz 267182 GHz -29.48 dB

2690 GHz 2691 GHz 1.000 MHz 269006 GHz -13.05d8

2691 GHz 2.595 GHz 1.000 Mz 269117 GHz -16.14d8

2695 GHz 1780 GHz 1.000 MHz 269551 GHz -17.26dB

2740 GHz 2.795 GHz 1.000 MHz 274117 GHz -19.22d8

08:44:10 PN 03/25/2024

Channel power -25dBm > -28.30dBm (PASS)
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2 Result Summar None
Txl (Ref} 1.000 Mz -28.30 dBm
Tx Total 2830 dBm
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e%FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG3N2326A

FR1 n41 / 50MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

12:32:16 AM 03/05/2024

Ref Level 4000 dBm  Offset 1350 B [y Ay saL RefLevel 5000 dim  Offset 1350 d8 Mode Auto Sweep seL
Count 200/200 Count 200/200
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2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summa;
2 Result Summa
2640 GHz 2690 GHz 100.000 ki 264281 GHz -0.55 dBm -30.55 di
2475 GHz 2.490 GHz 1.000 MHz 2.490 80 GHz 27.26 dBm -2.26 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68007 GHz .21.95 dBm -11.95d8
2490 GHr 2495 GHr 1.000 MHz 249499 GHz 2344 dBm -10.44 d8 25691 GHz 2695 GHz 1.000 MHz 269101 GHz 25.04 dBm -15.04 dB
2495 Ghr 2,496 GHz 500,000 kHz 249599 GHz 25.62dBm -12.62 dB 2695 GHz 2780 GHz 1.000 MHz 269557 GHz 31.63 dBm 1863 dB
2.496 GHz 2.546 GHz 100,000 kiz IR L 3 2740 GHz 2795 Ghz 1.000 MHz 278025 GHz 4420 dBm 1920 di
ey N 0 R0 [ e
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Ref Level 3000 dBm Offset 135048 Mode Auto Sweep S5GL Ref Level 40.00dBm Offset 13.50dB Mode Auto Sweep SG6L
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2.475 GHz 8004 pts. 1 MHz/ 2.546 GHz 2 Result Summa;
2 Result Summa
2640 GHz 2690 GHz 100.000 ki 265710 GHz 3.68 dBm 3368 dB
2475 GHz 2490 GHz 1.000 MHz 249007 GHz -34.40 dBm -9.40 dB 2690 GHz 2691 GHz 1000 MHz 2.68001 GHz -25.89 dBm -15.89 dB
2490 GHa 2495 GHz 1.000 Mz 249488 GHz -21.66 dBm 2681 GHz 2695 Ghz 1.000 Mz 269102 GHz -28.85 dBm -18.85 dB
2495.GHiz 249 Gtz 500,000 kiiz 249599 Gz ~28.06 dBm 2695 Ghie 1740 GHe 1,000 Mz 269542 GHz 38.15 dBm 2515 dB
2856 GHz 2546 GHz 100,000 ke 2.54434 GHz -3.58 dBm 2780 Che 3795 Gtz 1,000 Mis 276167 GHz 3411 dBm 1911 dB
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T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: AB-48 of 60



seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 /60MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1350 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 1350 d8. Mode Auto Sweep seL

Count 200/200 Count 200/200
|1 Spurious émissions ___ __________________________________________||lseuiutnucn
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2.475 GHz 6104 pts. 1 MHz/ 2.556 GHz 2 Result Summa;
2 Result Summa
230 GHz 2690 GHz 100.000 ki 265616 GHz -0.94 dBm -30.94 dB
2475 GHz 2490 GHz 1.000 MHz 249009 GHz -27.55 dBm -2.55dB 2690 GHz 2691 GHz 1000 MHz 2.60002 GHz -19.69 dBm -9.69 dB
2490 GHr 2495 GHr 1.000 MHz 249484 GHz -21.36 dBm a35ds 25691 GHz 2695 GHz 1.000 MHz 269128 GHz -20.76 dBm -10.76 dB
2495 Ghr 2,496 GHz 1.000 Mz 249600 GHz -21.41 dBm -8.41 dB 2695 GHz 2750 GHz 1.000 MHz 2.69540 GHz -31.45 dBm -18.5 dB
2496 GHz 255 Ghz 100000 kiz 2.55365 GHz 031 dBm 2969 dB 70 cr 3705 orte 1000 M 278476 GHz 43.97 dBm 18,97 dB
ey B 5 R00 -

12:25:41 AM  03/05/2024 08:47:08 P 03/25/2024

FR1 n41 / 60MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1350 6B Made Auto Sweep saL RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep sl

Count 300200 Count 200/200
S | T
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2.475 GHz 6104 pts. 1 MHz/ 2.556 GHz 2 Result Summa;
2 Result Summa
2630 GHz 2690 GHz 100.000 kHz 266342 GHz -0.92 dBm -30.92 dB
2475 GHz 2.490 GHz 1.000 MHz 248957 GHz -27.59 dBm 2,690 GHz 2,691 GHz 1.000 MHz 2.68002 GHz -20.96 dBm -10.96 dB
2490 G 2495 GHz 1.000 Mz 249468 GHz -22.48 dBm 2691 GHz 2695 GHz 1.000 MHz 269110 GHz -21.48 dBm -11.48 dB
2495 Ghr 2.496 GHz 1.000 Mz 249599 GHz -22.40 dBm 2655 GHz 2.750GHz 1.000 MHz 269581 GHz -30.87 dBm 1787 dB
2436 GHz 2556 GHz 100,000 kHz 255032 GHz 0.26 dBm 2750 GHz 2.795 GHz 1.000 MHz 2.75862 GHz 3418 dBm 1918 dB
Ready festy 55 Sy
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 60MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Limi

Line _SPURJOUS_UN

Mode Auto Sweep

Mode Auto Sweep seL

Count 200/200

RefLevel 40.00dBm  Offset 1350 d8.

1 Spurious Emissions

_ Limit Checd 55
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2.475 Gz 6104 pts. 1 MHz/ 2888 G || o e
2 Result Summa
2630 GHz 2,630 GHz 100.000 kHz 268147 GHz -1.34 dBm -31.34 di
2475 GHz 2.490 GHz 1.000 MHz 248945 GHz -28.13 dBm -313dB 2690 GHz 2,691 GHz 1.000 MHz 2.65001 GHz -21.85 dBm -11.85d8
2,490 GHz 2,495 GHz 1.000 MHz 249494 GHz -22.83 dBm -0.83 dB 2691 GHz 2695 GHz 1,000 MHz 2569131 GHz 24,04 dBm -14.04 dB
2,495 GHz 2.496 GHz 1,000 MHz 249595 GHz -21.88 dBm 883 d 3695 Ghiz 3750 GHe 1,000 MHz 260553 GHz 31.57 dBm 1857 dB
2496 GHz 255 GHz 100,000 kliz ZESUSTBHE T 5T a5 2750 GHz 2795 Ghz 1.000 MHz 2.79420 GHz 4415 dBm 1915 dB
o - O

12:27:30 AM 03/08/2024

08:48:54 PN 03/25/2024

FR1 n41 / 60MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Mode Auto Sweep

RefLevel 40.00dBm  Ofiset 13.50 4 Mode Auto Sweep set

Count 200/200

12:28:30 AM  03/03/2024
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::15 G:‘l. 6104 pts. 1 MHz/ 2.556 GHz 2 Result Summa;
esult Summa
230 GHz 2690 GHz 100.000 ki 263751 GHz -4.71 dBm -34.71dB
2475 GHz 2.490 GHz 1.000 MHz 2.490 30 GHz -9.47 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69001 GHz 23.89 dBm -13.89dB
2490 GHa 2495 GHz 1.000 Mz 249490 GHz -12.87 d 2681 GHz 2695 Ghz 1.000 Mz 2.69109 GHz 24.77 dBm 1477 dB
2495 Ghr 2.496 GHz 1.000 Mz 249600 GHz -11.84 dB 2655 GHz 2.750GHz 1.000 MHz 2.69565 GHz 37.61 dBm 2461 dB
2856 GHz 255 GHz 100,000 kHz 2.55128 GHz -3262dB 2750 o 2795 chie 1000 Mis 277662 GHz 4406 dBm 19:06 dB
aesy T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 70MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Mode Auto Sweep

6L
Count 200/200

RefLevel 40.00dBm  Offset 1350 d8.

1 Spurious Emissions

Limit Checd
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s6L
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2475 GHz 6104 pts. 1 MHz/ 2,888 G || [ e
2 Result Summa
2620 GHz 2690 GHz 100.000 kHz 266473 GHz -210 dBm 321048
2475 GHz 2.490 GHz 1.000 MHz 248915 GHz -27.98 dBm -2.98 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68002 GHz -22.23 dBm -12.23d8
2,490 GHz 2.495 GHr 1.000 MHz 249464 GHz -23.14dBm -10.14 dB 25691 GHz 2695 GHz 1.000 MHz 269111 GHz -23.17 dBm 131748
2495 GHe 2,496 GHz 1.000 Miz 249600 GHz -22.68 dBm -9.68 dB 2695 GHz 3760 GHz 1,000 MHz 269571 GHz 30.14 dBm 171448
2496 GHz 2.566 GHz 100,000 kHz ZES6 7T R QAL EIRPL 2.760 GHz 2795 Ghz 1.000 MHz 2.76157 GHz -42.23 dBm 1723 d8
Resty N HRhe R [T A T
12:21:56 AM 03/05/2024 08:50:54 PM  03/25/2024
e 5 =
Ref Level 40.00 dBm Offset 1350 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 13.50 d Mode Auto Sweep SGL
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30 dn SPORIGUS_LINE_ ABS_002
0 20
10 dby
0 — P - g )
v O oo s st e Lot B ey S D
10
- Y| M
W |-
W e
40 dBrr
50
2.62Ghz 10005 pts 17.5 MHz/ 2.795 GHz
2475 GHz 6104 pts. 1 MHz/ 2,888 G || [ e
2 Result Summa
2620 GHz 2690 GHz 100.000 kHz 264585 GHz 1.51 dBm -31.51 d8
2475 GHz 2.490 GHz 1.000 MHz 249033 GHz -27.27 dBm -2.27 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68002 GHz .22.27 dBm -12.27d8B
2.490 GHr 2495 GHz 1,000 MHz 2.49497 GHz -22.48 dBm 9.43 0B 2691 GHz 7695 GHz 1.000 MHz 2.69142 GHz 23.23 dBm 132348
2,495 GHz 2496 GHz 1.000 Mtz 249600 GHz -21.37 dBm -837dB 2695 GHz 2.760 GHz 1.000 MHz 2.60560 GHz -30.17 dBm 17.17dB
2.496 GHz 2.566 GHz 100,000 kiz 2553711 GHz -0.87 dBm -30.87 dB 2760 GHe 2795 GHe. 1,000 MHz 2.76006 GHz 4214 dBm 17148
Ready mmm Ready jinnasaniil Sy e

12:22:51 AM 03/0%/2024

08:51:45 B 03/25/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 70MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Mode Auto Sweep

6L
Count 200/200

Aty

st gl gl i s A

[l S_UN

50

2.475 GHz
2 Result Summal

6104 pts

1 MHz/

2,566 GHz

2.475 GHz 2.490 GHz 1.000 MHz 2.49002 GHz -29.37 dBm -4.37 dB
2.490 GHz 2.495 GHz 1.000 MHz 2.49497 GHz -22.66 dBm -9.66 dB
2,895 GHz 2,49 GHz 1.000 MHz 2.49599 GHz -23.40 dBm -10.40 dB
2.496 GHz 2.566 GHz 100.000 kHz 2562 38 GHz -1.10 dBm -31.10 dB
fecy oo e

12:23:46 AM  03/08/2024

1 Spurious Emissions
Limit Cheek
Line _SPURIOUS_LINE_ABS_0

SPORIGUS_LINE_ ABS_002

20

RefLevel 40.00dBm  Offset 1350 d8.

Mode Auto Sweep

s6L
Count 200/200

0 dBor

P A

a—

08:52:44 PM  03/25/2024

40 dBrr
262GHz 10005 pts 17.5 MHz/ 2.795 GHz
2 Result Summa:

2620 GHz 2690 GHz 100.000 kHz 266382 GHz -214 dBm 32148

2690 GHz 2691 GHz 1.000 MHz 269001 GHz 22.23 dBm 122348

2691 GHz 2.595 GHz 1.000 Mz 269105 GHz -23.77 dBm -13.77d8

2695 GHz 2760 GHz 1.000 MHz 2.69537 GHz -30.29 dBm 17.29d8

2.760 GHz 2.795 GHz 1.000 MHz 2.76057 GHz -42.37 dBm -17.37d8

Readh T & 0

FR1 n41 / 70MHz / CP OFDM / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Limit Chesi
SPURJOUS.

Mode Auto Sweep

6L
Count 200/200

et

L L

T s vt h e ]

2.475 GHz
2 Result Summal

2475 GHz
2490 GHz
2,495 GHz
2496 GHz

2.490 GHz
2495 GHz
2496 GHz
2.566 GHz

6104 pts

1.000 MHz
1.000 MHz
1.000 Mz

100,000 kHz

1 MHz/

2.49040 GHz
2.49499 GHz
2.49599 GHz
255437 GHz

-35.97 dBm
-28.41 dBm
-29.40 dBm

-5.14 dBm

2,566 GHz

-10.97 dB
-15.41 dB
-16.40 dB
-35.14 dB

12:24:42 AM 03/03/2024

RefLevel 40.00dBm  OMfset 13.50dB.

Mode Auto Sweep

6L

Count 200/200
1 Spurious Emissions
Limit Check S5
Line _SPURlOUS_LINE_A85_0q2
SPORIBUS_LNE_ABs_002
20
0 dBr
ot gyl "
40 dB MW
262GHz 10005 pts 7.5 ML/ 2.795 GHz
2 Result Summa:
2620 GHz 2,690 Ghz 100.000 kiz 265647 GHz 5.20 dBm -35.20dB
2690 Gz 2691 Gz 1,000 Mtz 263001 GHz 25.70 dBm -15.70dB
2691 GHz 2.695 GHz 1.000 MHz 2.69120 GHz 26.61 dBm -16.61 dB
2685 GHz 2760 GHz 1,000 MHz 269502 GHz -36.98 dBm 2398 dB
2760 GHz 2795 Gz 1,000 Miz 2.76024 GHz -41.95 dBm 16.95 dB

08:53:40 B 03/25/2024

Readly

T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 /80MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

12:18:11 AM  03/08/2024

08:54:43 PM  03/25/2024

ey - sau RefLevel 40,00 dim  Offset 1350 d8 Mode Auto Sweep seL
T Count 200/200
|1 Spurious émissions ___ __________________________________________||lseuiutnucn
s Liniit Check 55
Line - SPURKOUS_UN ) phes e _SPURIOUS.LINE_ABS. 02 phss
30 dBow SPORTBUS_LINE_ABS_002 I
0 20
10 dir
0 0 dBr T
L) RPN R A ERIIN VR P R e oy [ e v ol il
10 ‘ |
26T T, i N
30 B ” * it L
40 dBm M\\g T
U T, e
50
261GHz 10005 pts 185 ML/ 2.795 GHz
Zar3GH: 104 pts Joymies 23766H2 [ 3 Resutt Summa
2 Result Summa
2610 GHz 2690 GHz 100.000 ki 264768 GHz 211 dBm -32.11d8
2475 GHz 2.490 GHz 1.000 MHz 249023 GHz -28.54 dBm -3.54 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz .21.86 dBm -11.86
2490 GHz 2495 GHz 1.000 MHz 2.49487 GHz -21.21 dBm -8.21 dB 2691 GHz 2.695 GHz 1.000 MHz 2.691 30 GHz 22.32 dBm 123248
235 Gtz 249 Ghz 1.000 Mtz 2.49596 GHz -23.10 dBm -10.10 dB 3695 Ghiz 2790 GHz 1,000 MHz 2.60592 GHz 2981 dBm 1651 dB
2496 GHz 2576 GHz 100,000 kHz 2.56287 GHz QL] Sz 2770 GHz 2795 Ghz 1.000 MHz 2.77292 GHz 4257 dBm 1757 dB
T T

FR1 n41/80MHz / CP OFDM / 16QAM

L

owest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

RefLevel 40.00dBm  OMfset 13.50dB.

12:19:06 AM 03/05/2024

Made Auto Sweep saL Mode Auto Sweep seL
) Count 200/200
0 20
10 dbi
o 0 dBor . -
. A ke -
[ S S T, e e e lta e b e . - Sl b
-0 ‘ : | |
Jt B e T
40 diny
50
261 GHz 10005 pts 5.5 MHz/ 2.795 GHz
::uﬁn;l 104 pts 0.1 MHz/ Z5766H2 ][ 5 Result Summa
esult Summa
2610 GHz 2,630 GHz 100.000 kHz 2626771 GHz -2.51 dBm -32.51 dB
2475 GHz 2.490 GHz 1.000 MHz 248923 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz -21.41 dBm -11.41d8
2490 GHz 2.495 GHz 1.000 Mitx 2.49497 GHz 2691 GHz 2695 GHz 1.000 MHz 2.69135 GHz -22.38 dBm -12.38 dB
2,495 GHz 2,496 GHz 1.000 Mtz 2.49598 GHz 2.695 GHz 2770 GHz 1.000 MHz 2.69509 GHz -30.39 dBm 17.39dB
2.496 GHz 2,576 GHz 100,000 kiz 256846 GHz 2770 GHz 2795 GHz. 1.000 MHz 277029 GHz -22.73 dBm 17.73dB

Readly

08:55:38 B 03/25/2024

T

TEL : 886-3-327-3456

Page Number

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 80MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Mode Auto Sweep saL RefLevel 5000 dim  Offset 1350 d8 Mode Auto Sweep s6L
Count 200/200 Count 200/200
1 Spurious Emissions
PRSS Limit Check 55
phes Line _SPURIOUS_LINE_ABS_od2 55
SPORTBUS_LINE_ABS_002
20 20
10 dir
a 0 dBnr T
i B L s e T s L fhobat Wb R
Al L"‘*m
40 dBr L
50
261GHz 10005 pts 185 ML/ 2.795 GHz
2.475 GHz 6104 pts. 10.1 MHz/ 2.576 GHz 2 Result Summa;
2 Result Summa
2610 GHz 2690 GHz 100.000 ki 264732 GHz 3.47 dBm 3347 dB
2475 GHz 2.490 GHz 1.000 MHz 248859 GHz -30.15 dBm -5.15dB 2690 GHz 2,691 GHz 1.000 MHz 2.69003 GHz .22.40 dBm -12.40 dB
2.490 Gt 2.495 Ghir 1.000 Mz 2.49445 GHz -2232 dBm -9.32 dB 2691 GHe 2695 GHz 1,000 MHz 269102 GHz 22,07 dBm 12,07 dB
2495 Gtz 2.496 GHz 1.000 MHz 249599 GHz -23.84 dBm -10.84 dB 3695 Ghiz TTI0GHe 11000 MH: 268599 GHz 30.63 dBm 763 dB
2496 GHz 2576 GHz 100000 kiz 257114 GHz -2.57 dBm 3257 dB =i 3795 orte 1000 M 277056 GHz 4282 dBm 78248
A B weay o U0
12:20:01 AM 03/05/2024 08:56:33 FM  03/25/2024
e =
Ref Level 40.00 dBm Offset 1350 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 13.50 d Mode Auto Sweep SGL
Count 300200 Count 200/200
S | T
Limit Check Phss Limit Check 55
Line _SPURJOUS. & phss 1 Line _SPURIOUS_LINE_ABS 02
30 By sPORIBUS_LINE_ABS_002
20 20
10 di
0 0 dBnr
0 I TR sfrrsminaimsgdnbatgm ooty || | Bttty bl isbiun ) g
g i 4y T el
n -
T
....ML 40 dB R e — 1
50
261GHz 10005 pts 185 ML/ 2.795 GHz
2.475 GHz 6104 pts. 10.1 MHz/ 2.576 GHz 2 Result Summa;
2 Result Summa
2610 GHz 2690 GHz 100.000 ki 265416 GHz -6.94 dBm -36.94 dB
2475 GHz 2490 GHz 1.000 MHz 249047 GHz -34.87 dBm -9.87.dB 2690 GHz 2691 GHz 1000 MHz 2.68001 GHz -26.81 dBm -16.81 dB
2490 GHa 2495 GHz 1.000 Mz 249487 GHz -28.24 dBm 2681 GHz 2695 Ghz 1.000 Mz 269117 GHz -27.12 dBm 171248
2495 Ghr 2.496 Gz 1.000 Mz 249600 GHz -27.06 dBm 2655 GHz 2770 GHz 1.000 MHz 2.69536 GHz -36.43 dBm 2343 dB
2856 GHz 2576 GHz 100,000 kHz 256359 GHz -6.18 dBm 2770 GHe 2795 Gtz 1,000 Mis 2.77068 GHz 4287 dBm 1787 dB
Ready festy Fs osrm

12:20:56 AM  03/03/2024

08:57:30 B4 03/25/2024

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41/90MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000dBm  Offset 13,5008 (= saL RefLevel 40.00dBm  Offset 13.50 d& Mode Auto Sweep S6L
Count 200/200 Count 200/200
1 Spurious Emissions

Linait ChecH 55

30 dm—————— SPORTBUS_LINE_ABS_002
20 20
10 d
a 0 dBr
[ A T e O et ot Lot St M s TPV f o Ve WA

i i
40 dBry . m“‘\\

2.6GHz 10005 pts 19.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 111 M2/ 2 586 GHz
2 Result Summal

2 2600 GHz 2690 GHz 100.000 kHz 262481 GHz -2.89 dBm -32.89dB
2475 GHz 2.490 GHz 1.000 MHz 249012 GHz -27.! -2.96 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69004 GHz -22.59 dBm -12.59 dB
2490 GHz 2495 GHz 1.000 MHz 2.49480 GHz B -10.68 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -22.84 dBm -12.84d8
2495 Gtz 2.496 GHz 1.000 MHz 249600 GHz -2 -10.40 dB 3695 GHr 3780 GHe 1,000 MHz 269506 GHz 2869 dBm -15.60 dB
2496 GHz 2586 GHz 100,000 kHz ZETUSTHE -z 35 2.780 GHz 2795 Ghz 1.000 MHz 2.78085 GHz -43.15 dBm 1815 dB
J Redy A T
12:14:27 AM 03/05/2024 08:58:32 FM  03/25/2024

FR1 n41 /90MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

saL Ref Level 40.00dBm  OMset 13.50dB Mode Auto Sweep set
Count 200/200

Ref Level 40,00 dBm  Offset 135008 Made Auto Sweep

20 20
10 dby
0 0 dBnr
T PR TSN ESORON PP TR LR g U T ] o u

40 B . “M‘xj

2.6GHz 10005 pts 19.5 MHz/ 2.795 GHz
2 Result Summa;

2.475 GHz 6104 pts. 111 M2/ 2 586 GHz
2 Result Summal

3 2.600 GHz 2.690 GHz 100.000 kHz 2.64810 GHz -2.13 dBm -32.73dB
2475 GHz 2.490 GHz 1.000 MHz 248967 GHz 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz -21.83 dBm -11.83d8B
2490 GHs 2495 GHz 1.000 MH: 249499 GHz 2691 GHz 2695 GHz 1.000 MHz 269105 GHz -21.98 dBm -11.98 dB
2,495 GhHr 2,496 GHz 1.000 Mz 249595 GHz 2695 GHz 2.780GHz 1.000 MHz 269638 GHz -28.86 dBm -15.86 dB
2.496 GHz 2.586 GHz 100.000 kHz 257280 GHz 2.780 GHz 2795 GHz 1,000 MHz 2.78158 GHz 43.14 dBm 1814 dB
Resdy 5t e
12:15:22 AN 03/05/2024 08:88:27 B 03/28/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 /90MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 40.00 dBm  Offset 1350 0B

Mode Auto Sweep saL RefLevel 50.00dBm  Offset 135048 Mode Auto Sweep seL
) Count 200/200
1 Spurious Emissions
T PSS Limit Cheek 55
e phes Line _SPURIOUS_LINE_ABS 042
30 den SPORIGUS_LINE_ ABS_002
0 20
10 dir
0 0 dBnr T
P AP " o || ] " B U L L e
e . ph P e A i psvser e || | kbl d P
-10 |
) T
40 dBrr e T
U SRS S
50
25GH: 70005 pts 9.5 MHz/ 2.795 Gz
Zar3GH: 104 pts KL 7] 2386612 [ 5 Resutt Summa
2 Result Summa
2600 GHz 2690 GHz 100.000 kHz 264539 GHz 2.24 dBm -32.24dB
2475 GHz 2.490 GHz 1.000 MHz 2.489 56 GHz -29.22 dBm -4.22 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.68001 GHz 23.40 dBm -13.40 dB
2,490 GHz 2,495 GHz 1.000 MHz 249499 GHz -22.75 dBm 475 dB 25691 GHz 2695 GHz 1.000 MHz 269108 GHz 25.11 dBm -15.1148
2495 GHe 2.496 GHz 1.000 MHz 249600 GHz -22.87 dBm -9.87dB 3695 GHr 3780 GHz 1,000 MHz 269545 GHz 30.05 dBm 17.05 dB
2436 Ghz 2586 Ghz 100,000 kliz ZEHTG BHE ZSraem SZer 2.780 GHz 2795 Gz 1,000 Mz 2.78240 GHz 4299 dBm -17.99.d8
" T ety S CUEE
12:16:16 AM 03/05/2024 09:00:23 PM  03/25/2024
e 5 =
Ref Level 40.00 dBm Offset 1350 dB Made Auto Sweep S5GL Ref Level 40.00dBm  Offset 13.50 d Mode Auto Sweep SGL
T Count 200/200
Ty | (T
Limit Chesi PRSS Lirait Chech =
Line _SPUROUS. 2 phss . Line _SPURIDUS_LINE_x85_0¢2
30 den SPORIGUS_LINE_ ABS_002
0 20
10 dby
0 0 dBnr
0 |M,J s Ao s . — o B by g oy rgasiahen i
SRS e 2 | [
30 I ‘ 1 h
v 1]40 o . R ne T
ORI SRS -
50
25GH: 70005 pts 9.5 MHz/ 2.795 Gz
Zar3GH: 104 pts KL 7] 2386612 [ 5 Resutt Summa
2 Result Summa
2600 GHz 2690 GHz 100.000 kHz 263659 GHz -6.73 dBm -36.73 dB
2475 GHz 2.490 GHz 1.000 MHz 2.48708 GHz -36.97 dBm -11.97 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69001 GHz -27.67 dBm -17.67dB
2490 GHe 2495 GHz 1.000 MH: 249490 GHz -28.25 dBm -15.25 d 2691 GHz 2695 GHz 1.000 MHz 269111 GHz -28.31 dBm -18.31 48
2,495 GHz 2496 GHz 1.000 Mtz 249600 GHz -28.41 dBm -15.41 dB 2695 GHz 2.780 GHa 1.000 MHz 2.60540 GHz -37.91 dBm -24.91d8
2.496 GHz 2586 GHz 100,000 kiz 257995 GHz -6.44 dBm -36.44 dB 2780 GH 2795 GHe. 1,000 MHz 2.78030 GHz 4310 dBm 181048
resoy & Readly rnnnnnnil o

12:17:12 AM 03/05/2024

05:01:20 B 03/25/2024

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 100MHz / CP OFDM / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1350 6B Mode Auto Sweep saL RefLevel 40.00dBm  Offset 1350 d8. Mode Auto Sweep seL

) Count 200/200
e | (Y
e Liniit Check 55
Line _SPURJOUS_LA ) phes e _SPURIOUS.LINE_ABS. 02 phss
30 dfm—————————+ SPORTBUS_LINE_ABS_002 I
0 20
10 dir
a 0 dBnr
e s it AL LA R e A e L eV PSPy o i [y oy k)
-10
T
M It
1 40 dBny 1 "'-‘m‘.\
50
253GHz 10005 pts 205 M/ 2.795 GHz
Zar3GH: 104 pts AL 7] 2396.GH2 [ 3 Resutt Summa
2 Result Summa
2590 GHz 2690 GHz 100.000 ki 263720 GHz -4.02 dBm 34,
2475 GHz 2.490 GHz 1.000 MHz 2.489 98 GHz -27. -2.69 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69001 GHz -20.05 dBm -10.05 dB
2490 GHz 2495 GHz 1.000 MHz 2.49480 GHz B3 -10.49 dB 2691 GHz 2.695 GHz 1.000 MHz 2.69114 GHz -20.46 dBm -10.46 dB
2495 Gtz 2.496 GHz 1.000 MHz 249600 GHz . -10.79 dB 3695 GHr 3790 GHe 1,000 MHz 269507 GHz 2877 dBm 1577 dB
2496 GHz 259 GHz 100,000 kHz 255040 GHz LU BT Sz 2.750 GHz 2795 Ghz 1.000 MHz 279134 GHz -43.55 dBm 1855 dB
fedy D5 Ry

12:10:40 AM  03/05/2024 09:02:22 PM 03/25/2024

FR1 n41 / 100MHz / CP OFDM / 16QAM

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1350 6B Made Auto Sweep saL RefLevel 40.00dBm  OMfset 13.50dB. Mode Auto Sweep sl

Count 200/200 Count 200/200
0 20
10 di
0 0 dBnr T
- A g e e ey A Mool i, e e i)
t
I
iIls #‘*—;v\_
40 dBr T w‘\u
P SN S ——
50
2.59 GHz 10005 pts 20.5 MHz/ 2.795 GHz
Zar3GH: 104 pts 121 MHz/ 2396.GH2 [ 3 Resutt Summa
2 Result Summa
3 2.590 GHz 2.690 GHz 100.000 kHz 2.60637 GHz -3.01 dBm -33.01 dB
2.475 GHz 2.490 GHz 1.000 MHz 2.49043 GHz 2690 GHz 2691 GHz 1.000 MHz 2.69001 GHz -21.14 dBm -11.14 dB
2490 Gtz 2495 GHz 1.000 MH: 2.89497 GHz 2681 GHz 2695 Ghz 1.000 Mz 269114 GHz -23.07 dBm -13.07 d8
2,495 GhHr 2,496 GHz 1.000 Mz 249600 GHz 2695 GHz 2.750GHz 1.000 MHz 269607 GHz -29.44 dBm -16.44 dB
2.496 GHz 2.596 GHz 100.000 kHz 2.55919 GHz 2790 GHz 2795 GHz 1,000 MHz 2.79073 GHz 43.35 dBm 18.35dB
aesy 55 ey
12:11:35 AM 03/09/2024 068:03:17 B 03/28/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 100MHz / CP OFDM / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 4000 dBm  Offset 1350 6B Made

Auto Sweep

6L
Count 200/200

RefLevel 40.00dBm  Offset 1350 d8.

1 Spurious Emissions

Mode Auto Sweep

s6L
Count 200/200

PhSS Limit Check 55
phss Line _SPURIOUS_LINE_x85_0q2
30 den SPORTBUS_LINE_ABS_002
0 20
10 dir
a 0 dBnr
o "
T S st e b et e e RS | [ersrron . -
-10
T
SRS e Aps, 002
I | |
30 dBor i i
! 40 dBm . T
e SN SNSRI NI
50
253GHz 10005 pts 205 M/ 2.795 GHz
Zar3GH: 104 pts 121 MHz/ 2396.GH2 [ 3 Resutt Summa
2 Result Summa
2590 GHz 2690 GHz 100.000 ki 263960 GHz 3.35 dBm -3335d8
2475 GHz 2.490 GHz 1.000 MHz 2.49010 GHz 29.79 dBm -4.79 dB 2690 GHz 2,691 GHz 1.000 MHz 2.69005 GHz 23.81 dBm -13.81d8
2490 GHz 2495 GHz 1.000 MHz 249463 GHz 22.22 dBm 9.22 dB 2691 GHz 2695 GHz 1,000 MHz 2.69135 GHz 26.41 dBm -16.41 dB
2495 Gtz 2.496 GHz 1.000 MHz 2.49596 GHz 22.83 dBm -9.83 dB 3695 Ghiz 3790 GHe 1,000 MHz 269574 GHz -30.53 dBm 1753 d8
2496 GHz 259 GHz 100,000 kHz 254835 GHz EEULL EEEIL 2.750 GHz 2795 Ghz 1.000 MHz 279176 GHz -43.49 dBm -18.49 dB
e D] Ry N S 0T
12:12:30 AM 03/05/2024 09:04:12 PM  03/25/2024
e 5 =
Ref Level 40.00 dBm Offset 1350 dB Made Auto Sweep S5GL Ref Level 40.00dBm Offset 13.50dB Mode Auto Sweep SGL
T Count 200/200
|1 Spurious Emissions || sesiuimuin
Limit Chesi PRSS Lirait Chech =
Line _SPURJOUS. 2 Phes 1 Line _SPURIOUS_LINE_ABS 02
30 den SPORTBUS_LINE_ABS_002
0 20
10 di
0 0 dBnr
" el i RPN Y ) il dpedey e oAbt
’ A Y et 4 e | 1
i
e | N |
SR SO S——
50
253GHz 10005 pts 205 M/ 2.795 GHz
Zar3GH: 104 pts 121 MHz/ 2396.GH2 [ 3 Resutt Summa
2 Result Summa
2590 GHz 2690 GHz 100.000 ki 263250 GHz -7.48 dBm 3748 dB
2475 GHz 2.490 GHz 1.000 MHz 248743 GHz -35.59 dBm -10.59 dB 2,690 GHz 2,691 GHz 1.000 MHz 2.69004 GHz -27.33 dBm -17.33d8
24906t 2495 GH 1.000 Mt 2.49499 GHz -29.21 dBm -16.21 dB 2691 GHz 3695 Ghz 1,000 MHz 269106 GHz -26.54 dBm 16,54 dB
2495 GHz 249 Gtz 1.000 Mtz 249600 GHz -28.68 dBm -15.68 db 2695 GHz 1790 GHz 1.000 MHz 269507 GHz -36.51 dBm 235148
2856 GHz 259 GHz 100,000 kHz 256769 GHz -7.62 dBm -37.62dB 2790 G 2795 GHe. 1,000 Mis 278059 GHz 4331 dBm 1831 48
Resdy aesy 5 e

12:13:28 AM 03/05/2024

05:05:08 B 03/25/2024
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e%FCC RADIO TEST REPORT Report No. : FG3N2326A

SPORTON LAB.

Conducted Spurious Emission

FR1 n41 /10MHz / CP OFDM / QPSK / 1RB1

Lowest Channel Middle Channel

6L

6L Ref Level 30.00dBm  Offset 135048 Mode Auto Sweep

Ref Level 30.000Bm  Offset 13.50 B Mode Auto Sweep
Count 100/100 Count 100/100

1 Spurious Emissiens

10
0 ]
10 dén 10 din

UNE | ABS_00Z UNE | ABS_002

-40 -40
P STV NANAN gl S A e it O D R T e O e et e L)

I el Pl it T P
60 60
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz. 30.0 MHz 70008 pts. 27 GHz/ 27.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 1,000 GHz 1,000 MHz 32.78805 MHz -45.85 dBm -20.85 dB 30,000 MHz 1.000 GHz 1.000 MHz 34.00025 MHz -45.76 dBm -20.76 dB
1.000 GHz 2475 GHr 1,000 MHz 2.46855 GHz -46.10 dBm 211048 1.000 GHz 2475 GHz 1,000 MHz 2.47150 GHz -46.04 dBm -21.04 dB
2.795 GHz 3.000 GHz 1.000 Mtz 259721 GHz -45.43 dBm -20.43 dB 2.795 GHz 3.000 GHz 1.000 MHz 295986 GHz -45.08 dBm -20.08 dB
3,000 GHz 7.000 GHz 1,000 MHz 6.99860 GHz -42.16 dBm -17.16 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99700 GHz -41.83 dBm -16.83 dB
7.000 GHz 10000 GHe 1,000 MHz 7.44301 GHz -41.44 dBm -16.44 dB 7.000 GHz 10.000 GHz 1.000 MHz 745013 GHz -41.41 dBm -16.41 dB
10,000 GHz 14,000 GHz 1.000 Mz 10.01900 GHz -44.77 dBm -19.77 dB 10.000 GHz 14.000 GHz 1.000 MHz 10,503 75 GHz -44.84 dBm -19.84 dB
14.000 GHz 18.000 GHz 1,000 MHz 17.89421 GHz -45.08 dBm -20.08 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.49915 GHz -45.12 dBm -20.12dB
18000 Gz 27,000 GHe 1,000 MHz 21.70129 GHz -40.95 dBm -15.95 dB 18000 GHz 27.000 GHz 1.000 MHz 21.70624 GHz -40.90 dBm -15.90 dB
s resy

01:03:04 MM 03/09/2024 01:04:32 A 03/08/2024

Highest Channel

6L
Count 100/100

Ref Level 30.000Bm  Offset 13.50 B Mode Auto Sweep

1 Spurious Emissions
Limit
Line _SPUR|OUS_LINE_ABS_0d2

INE_ABS_002
-40
B B Al 1 W U PR n..___;WMV\mMN
-0
30.0 MHz 70008 pts. 2.7 GHa/ 27.0 GHz

2 Result Summan)

30,000 MHz 1000 GHz 1.000 MHz 31.81830 MHz
1.000 GHz 2475 GHy 1.000 MHz 243537 GHz
2.795 Gz 3.000 GHz 1.000 MHz 2.97605 GHz
3000 GHz 7.000 GHz 1,000 MHz 697580 GHz
7.000 GHz 10,000 GHz 1,000 MHz 7.48313 GHz
10,000 GHz 14,000 GHz 1.000 MHz 10.003 40 GHz2
14.000 GHz 18000 GHz 1,000 MHz 17.90061 GHz
18000 GHz 37000 GHz 1000 MHz 21.70219 GHz

01:06:00 A 03/08/2024
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seamron 1as. FCC RADIO TEST REPORT Report No. : FG3N2326A
Frequency Stability
Test Conditions FR1 n41 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0006
40 Normal Voltage 0.0017
30 Normal Voltage 0.0054
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0005
PASS
-10 Normal Voltage 0.0019
-20 Normal Voltage 0.0015
-30 Normal Voltage 0.0030
20 Maximum Voltage 0.0034
20 Normal Voltage 0.0000
20 Battery End Point 0.0040
Note:
1. Normal Voltage = 3.89 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : AG-60 of 60
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esFCC RADIO TEST REPORT Report No. : FG3N2326A

SPORTON LAB.

MIMO <Ant. 2+1>

Conducted Band Edge

FR1 n41 / 25MHz / DFT-S OFDM / 16QAM
Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1
Channel power -31.67dBm/MHz Channel power -28.20dBm/MHz

Comined Channel Power result -26.58dBm/MHz against limit -25dBm/MHz (Pass)

o e Ot Ty e e o s RefLevel 50.00d8m  OMfset 105008 = RBW 10 ks s6L
- An 3008 ® SWT 100ms ® VBW 30kH: Mode Swrep Count 100100 | = Att 3048 @ SWT__ 100 ms & VEW 30kHz _Made Sweep Count 100/100
1 ACIR 1Rm Avg
0 30 d
20 20 dBnr
10 dBm-
0 a
-10 10 dBr
20 dBrmr -20
30 30
40 40
A b oA R P o Al A
" by ] A ) A A | gl b Aot Pl P sl P i AT fb A 15 b b ey AL, /AP0
50 dfinf Ty 7 4 / = A | | [ ey ¥ y ' ¥
i R RS TR SR TN Y L T s A T R T T I ¥
CF 249 GHz ' 1001 pts 200.0 kHa/ _ Span 2.0 MHz | | [cF2.48 GHr 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summar None
Tl (Ref) 1,000 MHiz 31.67 dBm Tal (Ref) 1,000 MHz 228,20 dBm
Tx Total -31.67 dBm Ta Total -28.20 dBm
C — 4 juusssnang]
02:13:55 MM 03/09/2024 01:38:08 A 03/08/2024

TEL : 886-3-327-3456 Page Number : A7-10f 6
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 25MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB / TX0

Lowest Band Edge / Outter Full RB / TX1

Channel power -32.44dBm/MHz

Channel power -27.81dBm/MHz

Comined Channel Power result -26.52dBm/MHz against limit -25dBm/MHz (Pass)

MultiView *  Spectrum

RefLevel 3500dBm  Offset 105008 = RBW 10kH:

6L

- An 2008 = SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
30
i
20
10 dBor
o
-10 dBnr
20
-30
40
50 : A o AT T
P RV 7o Y L e e Y P AV e ST ST
&0
CF 2.489 96 GHz B 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None
Tl [Ref) 1.000 Mbiz -32.44 dBm
Tx Total -32.44 dBm

06:08:35 PM  03/25/2024

., W0
< onoms

RefLevel 40.00dBm  Offset 105048 = RBW 10 kHz
= At 3048 ® SWT 100 ms & VBW 30 kHz _Mode Sweep
1 ACLR

30 dBor

Count 100/100
1Rm fvg

0By

10

20 dr

30 dBm

40 dBimy

e a0 A A AT At o o el b e S e eyl

T Phua e e

CF 2.489.96 GHz _ ) ) 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None

Tl [Ref) 1,000 Mz -27.81 dBm

Tx Tatal -27.81 dBm

01:33:32 AN 03/09/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 30MHz / DFT-S OFDM / 16QAM
Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1

Channel power -32.45dBm/MHz Channel power -28.19dBm/MHz

Comined Channel Power result -26.80dBm/MHz against limit -25dBm/MHz (Pass)

Ref Level 40.00dBm  Offset 105008 = RBW 10 kHz 6L

RefLevel 4000 dBm  Offset 10508 = RBW 10 KkHz 6L
- Att 30d8 = SWT 100 ms & VBW 30 kHz  Mode Sweep Count 100/100 = At 30d8 & SWT 100 ms ® VBW 30 kHz Mode Sweep Count 100/100
1 ACLR 1Rm Avg
30 dBr YT AT
20 dBrr
10 dBm 10
0 0 d
-10dbm 0
20 20 dB
30 30 dBm
-40 -40 dBmy 4 L { 4
) - n - - sl S s Pt e A B I A PSPl P\
Pl a e o NN P e g . T oA T T B ¥ b
V] WAL O MMW\WWWW e A e T T Y EaY.
CF 2.49 GH:z 1001 pts. 200.0 kHz/ Span 2.0 Miiz |CF 2.48 GHz ) ) 1001 pts 200.0 kia/ Span 2.0 Mz
2 Result Summan None 2 Result Summa None
Tl [Ref) 1,000 Miiz -32.45 dBm Tl [Ref) 1,000 Mz -28.19 dBm
Tx Tatal -32.45 dBm Tx Total -28.19 dBm
02:11:21 AN 03/09/2024 01:43:27 AN 03/09/2024
TEL : 886-3-327-3456 Page Number : A7-30f6
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 30MHz / DFT-S OFDM / PI/2 QPSK

Lowest Band Edge / Outter Full RB / TX0

Lowest Band Edge / Outter Full RB / TX1

Channel power -32.29dBm/MHz

Channel power -28.20dBm/MHz

Comined Channel Power result -26.77dBm/MHz against limit -25dBm/MHz (Pass)

Ref Level 40.00 dBm  Offset 10,50 d8 = RBW 10kHz SGL Ref Level 40.00 aBm  Offset 10.50 a8 = RBW 10 kHz SGL
- A 3048 ® ST 100ms & VBW 30kH: Mode Sweep Count 100/100 | = At 3048 ® SWT 100 ms = VW 30kHz Mode Sweep Count 100/100
1 ACLR 1Rm Avg
30 T 30 db——F——————— AT
20
10
0 dBey 0 dimy
-10 -10
20 dBrv 20 dbs
30 -30 dBmy
-a0 40 dBm { 1 4 !
5 - — Fe T T AN N, NPT POt 0 L RN PRV A VS T VI N, T L P e
o W \\,'”AK’{\MI A T A TN ""J"'*” W ] BimT e f y ¥ il
/ J Y
CF2.49 GHz _ 1001 pts 200.0 ica/ _ Span ZOMHz || [(F24sGHz . ) 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summar None 2 Result Summar None
Tal [Ref) 1.000 MHz -32.29 dBm Tl [Rel) 1,000 Wiz 2820 dBm
Tuiotal 2 B Tx Total -28.20 dBm

02:10:47 MM 03/08/2024

01:43:57 MM 03/09/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG3N2326A

FR1 n41 / 40MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1

Channel power -32.28dBm/MHz Channel power -29.10dBm/MHz

Comined Channel Power result -27.39dBm/MHz against limit -25dBm/MHz (Pass)

Ref Level 4000 dBm  Offset 10508 = RBW 10 kHz s6L RefLevel 4000 dBm  Offset 10508 = RBW 10 KkHz s6L
- Att 30d8 = SWT 100 ms & VBW 30 kHz  Mode Sweep Count 100/100 = At 30d8 & SWT 100 ms ® VBW 30 kHz Mode Sweep Count 100/100
1 ACLR 1Rm Avg | 1 ACLR 1Rm fvg
30 dBnv it AT
20 dBrr
10 dBm + + + 10
0 0 d
-10dbm 10
20 20
30 30 dBm
40 40 dim ! !
N e I A TR
A0 g g v A - SPY 98 WAPOTLES PR TLNANRPE ML O 0 Sa Wi PV FY S A STl W Y e/, Mot P oo
N T R WY VA Ty L P AL T T e A i e ‘ Y[ ¥ v f
CF 2.49 GH:z 1001 pts. 200.0 kHz/ Span 2.0 Miiz |CF 2.48 GHz ) ) 1001 pts 200.0 kia/ Span 2.0 Mz
2 Result Summan None 2 Result Summa None
Tl [Ref) 1,000 Miiz -32.28 dBm Tl [Ref) 1,000 Mz -29.10 dBm
Tx Tatal -32.28 dBm Tx Total -29.10 dBm
07:56:56 P 03/25/2024 01:48:45 AN 03/09/2024
TEL : 886-3-327-3456 Page Number 1 A7-5 of 6
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seamancas. FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n41 / 40MHz / DFT-S OFDM / QPSK

Lowest Band Edge / Outter Full RB / TX0 Lowest Band Edge / Outter Full RB / TX1

Channel power -32.54dBm/MHz Channel power -29.14dBm/MHz

Comined Channel Power result -27.50dBm/MHz against limit -25dBm/MHz (Pass)

Ref Level 40.00dBm  Offset 105008 = RBW 10 kHz

6L Ref Level 40,00 aBm

Offset 10508 = RBW 10 KkHz 6L
- Att 30d8 & SWT 100 ms & VBW 30 kHz  Mode Sweep Count 100/100 = At 30d8 & SWT 100 ms ® VBW 30 kHz Mode Sweep Count 100/100
1 ACLR 1Rm Avg
30 dBm————— YT AT
20 dBrr
10 dBm 10
0 0 d
10dBm 0
20 20 dB
30 30 dBm
40 40 dim
. " A s p
A : bl S st L2V ,\J\m oy AVTLJLNI) *nqﬂ‘mq‘mvmng\ o Sty o,
Tt oy N AL AT e [T 7 L ? o = v :
gy’ .»«v.ﬁ,,x\f\,,;. MWWWJ\JWNV‘A J‘\/\j"\,v« W Ay l W ¥
1001 pts 200.0 kHz/ Span 2.0 Mz |CF 2.4 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None
Txl [Ref) Txl [Ref) 1.000 MHz -29.14 dBm
Tx Total -32.54 dBm Tx Total -29.14 dBm
[T [T
02:03:45 AN 03/09/2024 01:47:16 AN 03/09/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2326A

FR1 n77_Part270

<TxD Mode>

MIMO <Ant. 6+1> (6)

Conducted Band Edge

FR1 n77 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / Inner Full RB

Highest Band Edge / Inner Full RB

Ref Level 40.00dBm  OMfset 14.00 48

Mode Auto Sweep

6L

Ref Level 40,00 dBm  Offset 14,00 dB Made Autp Sweep S6L
P 5 o
R —
30
20 20
.

. NS " ANt

| \ \
a i

SPURIOUS_LINE ABS_00:

2 Result Summal

3,680 GHz 3695 GHz 1.000 MHz
3695 GHz 3699 GHz 500,000 kHz
3,699 GHz 3,700 GHz 100,000 ktiz
3.700 GHz 3710 GHz 100,000 kHz

3.69470 GHz
3.698 84 GHz
3.69903 GHz
3.704 73 GHz

-32.25 dBm -19.25 dB
-24.29 dBm -11.29 dB
-29.54 dBm -16.54 dB
14.56 dBm -15.44 dB

05:16:01 AM  03/26/2024

2 Result Summar

3.970 GHz
3980 GHz

3.981 GHz
3.985 GHz

3,980 GHz
3981 GHz
3.985 GHz
4000 GHz

100.000 kHz
100.000 kHz
500,000 kHz

1.000 MHz

20 dBm !
o I Mg
I W
-30 dBm, m— o Lad
50
3.68 GHz 16004 pts. 0 MHz/ 3.71 GHz 397 GHz 16004 pts 0 MHz/ 4.0 GHz.

-1531d8
-16.26 dB
-10.42 dB
-19.92 d8

09:27:03 AM  03/26/2024

Lowest Band Edge / Outter Full RB

Highest Band Edge / Outter Full RB

Ref Level 4000 dBm  Offset 14,00 05 Mode Auto Sweep saL
Count 100/100
1 Spuriou
Limit Phss

Line _SPUR|OUS_LINE_A85_od2

RefLevel 40.00dBm  Offset 14.00 d8.

1 Spurious Emissions

e _SPU
SPORIBUS_LNE

L
ABS_002

Mode Auto Sweep

s6L

Count 100/100

AR |

VT
Ladatiill

SPURIOUS HNE ABS 00

20 dBn

3.68 GHz
2 Result Summal

16004 pis

3.680 GHz 3695 GHz 1.000 MHz

3,695 GHz 3599 GHz 500,000 kHz
1,699 GHz 3.700 GHz 100,000 ki
3.700 GHz 3710 GHz 100,000 kHz

0 MHz/

3.694.86 GHz
3.69897 GHz
3.69999 GHz
3.704 80 GHz

-19.75 dBm
10.34 dBm

371 GHz

05:17:12 AM  03/26/2024

397 GHz
2 Result Summar

3970 GHz
3.980 GHz
3.981 GHz
3.985 GHz

3,980 GHz
3981 GHz
3.985 GHz
4.000 GHz

16004 pts

100.000 kHz
100.000 kHz
500,000 kHz

1.000 MHz

20GH:

-19.91 dB

-6.27 dB
-10.82 dB
-13.78 dB

09:26:14 AM 03/26/2024

Ready

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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